T-Rex 700

Pre-Production

Manual



5.ASSEMBLY SECTION #a%x8

70 0 N H 1 A Apply a little amount of T43 thread
, lock when fixing a metal part.
IR 1 B M 1S 2 SR PR T4 3 (IR A

mﬂmﬂm Bearing 6800ZZ

Link age ball A(M4x5) Z@%ﬁfﬁé{smm
TREEA MG ( & Bx24mm) x 2 .

Thru st bearing
Jle :201p=
& 10.2x ¢ 18x5.5mm

700NH1A

: ‘ \: , / ) 78'®:

) ] pi ‘ -' -
Thrust bearing TS LB L
1FEERR( ¢ 10.2X 5 18x5.5mm) x 2 . |:| %%:Tt)&eﬁaea"ng spacer \

& 10 ¢ 16x1mm
Obverse of bearing

Bearing 6800ZZ facesinside.
EB00Z 78 ( ¢ 10x o 19x5rmm) x 2 HREUBEDSEA

Bearing 6 800ZZ
58007 28 B4 o 10x o 19xBmm)x 2 e IR EE

T B
Spindle bearing spacer Linkage ball A(M4x5)
fal  FEIE S)( o 10x ¢ 16 1mm) x 4 DRSEA (MAXR)
Apply grease on thrust bearing. ¢ 5x24mm
Main Blade Fixing Screw LE TR E SEEH

$HEhesE AR
© [ m —>
Socket collar screw o Already assembled by Factory.

BEATASERRMEX32mm) x 2 . -
o ks Before flying, please check if

(IN)
r\ Smaller ID larger ID

L ) PR MEEA the screws are fixed with glue.
52 i Metal main rotor holder BRAERETHR - §—RRITEI80E
M5 Nut Lo SRCIRNE GEHRSDLBrERL

HEBEEARIE x 2

700 N H2 I , Apply a little amount of T43 thread

lock when fixing a metal part.

BHENREBUZTEESIRHD
Collar screw

RN E SRAR(M6xT6mm) x 2

Metal main rotor housing
EEEREETEE

Spindle bearing spacer
R T (o 10x o 16xImm) x 4

i

Fe athering shaft sleeve
TEBIEE (9 10.2¢ 0 172 1mm) x 2

Apply grease
# CEEh

Feathering sh aft sleeve
BaEE
& 10.2x ¢ 17x21mm

700NH2A

Feathering shaft
i
¢ 6% ¢ 8x93.2mm

Damper rubber
RERE (B
¢ 9.9 ¢ 17x7mm

Pin

EEEEEE I

¢ 2.5x35mm
Spindle bearing spacer
il | CiaE )

¢ 10x ¢ 161 mm

Damper rubber
TEEHELE (¢ 9.9x ¢ 17x7mm) x 2

Collar screw
SR
M6x16mm




700NH2

|

Bearing MR104Z22
MR104Z 788 e ¢ 4x ¢ 10xdmm) x 2

Bearing 68322
BOBI78 3 (o 3x ¢ T3mm) x 4

Bearing F105ZZ
F1OBZ780 (o Bx ¢ 11.2x ¢ 10xdmm) x 2

© |

Collar
IEEEEBE(e 3% 0 4.8x1.5mm) x 2

© )L

Linkage ball B(M3x4)
BREER M334) ( o Bx12mmy x 4

M4 collar screw
14 B EEURAD
M4 10mm

700NH2A

WRLDAZZEH 3

o 4x ¢ 10xd4mm Beari

JLT
Socket button head screw
BN TTARRRM3x12mm) x 2

© [

M4 collar screw
WASE S EURAR (M1 Omm) x 2

© |

Washer
FE)( o 3% ¢ 4.8x0.3mm) x 4

¢ 5x¢

700NH3 |

© [

Socket screw
AT MR (M3xEmm) x 4

WD

M4 Set screw
WA L FRIR R (Mdxdmm) x 2

Linkage rod(B)
SEIRB) ¢ 1.96x22mm x 2

(@xEm

Ball link

o
i x 4 j

,/‘
o
,/‘

M4 Set screw

1A LRI
Mdxdmm

Metal flybar control arm
TETEBERIE

Socket screw
EEEATTAN
M3x5mm

Bearing MR104ZZ ”@

MF 10677885k

ng MF10522

11.2x ¢ 10xdmm

g
& 3x ¢ 4.8x0.3mm

Metal SF Mixing arm
EESFIERIEE

Applya little amount of T43 thread

lock when fixing a metal part.
RHEN P BHSTHAE 13 BHE)

y

Metal flybar seesaw holder
B T EREEE

Collar
R RME Bearing 68322
& 3% ¢ 4.8x1.5mm F837 78073
& 3x ¢ 7x3mm
Washer

s
& 3x ¢ 4.8x0.3mm

Socket button head screw

HEE AR R
M3x12mm

Linkage ball B(M3x4)
BREAD (M3xd)
9 5x12mm

Flybar control rod
PR AR IR
5% ¢ 4.5x7 Tmm

Flybar rod
PR
¢ 4x57 Omm

i | Assemble linkage rod (B) before
assembling 1ybar control set.

FEE TG RITHARSCA @R A -

Linkage rod(B)
Approx 45mm x 2
JEE(BY45mm x 2

‘ r_@ﬁmummm-mmummi@

¢ 12mm )




Apply a littl t of T43 thread
700N H4 , Iopc':(:rnl:eln fii;n;oaunl"letalpad. e

R BN e BEERAS 13 IRHE)

Bearing 68322
6837 780 B ( ¢ 3x ¢ 7x3mm) x 4

© |

Bearing FMR5222
FMRE2Z 7883 o 2¢ 0 5%2.3mm) x 4

© [ Down

Socket screw
EISEA 7B RHM2x5mm) x 4

Socket screw
Qi R T
Socket button head screw =

M4x8mm
HEE A7 ARAM3x12mm) x 2

©

Washer
EHT(0 3x04.8x0.3mm) x 4

©

Collar
\_ BEEHAME(03x04.8x1.5mm) x 2

Socket collar screw

700NH4A | e

\
\
\
\
\
i Socket screw
\
\
\
\

i
i
i
i
i
|
By A |
I jm = |
Linkage ball B(M3x4) \
TREBM3NA) ( ¢ 5x12mm) x 2 ‘
EITEA 7 A IR M4x8mm) x 2 ‘
\ Main shaft
I o
| o8xo12x212.5mm
Socket collar screw \
BIgEA 7 A ENRA (M4x24mm) x 1 i
r N ‘
M4 Nut ‘
WABSEE I8 x 1 ]
|
700NH5A | i
o
im :
Linkage ball B(M3x4)
BREER (M3xd) ( ¢ Bx12mm) x 7 -
S &CAU TION
Bearing FMR52ZZ  Socket screw 3 =
FMRS27 2873 EITEA 7 R :
© 2x ¢ 5x2.3mm M2xEmm Washer Already assembled by Factory.|
#3 nﬁnetr?:_._v!aShout base Before flying, please check if
g o0.Imm SRS the screws are fixed with glue. | :

IR B—JUR{Ta05E
FlEREMESC LB AT -

EEORBE
¢ 3xo4.8x1.6mm

" Linkage ball B(M3x4) “~._
HREEB (13
o 5x12mm

Metal washout control arm

EERTEERESE
Bearing 68322
63780 R

g%sh er ¢ 3x ¢ 7x3mm

& 3o 4.8x0.3mm

Linkage ball B(M3x4)
TREBB (M3xd)
o 5x12mm

Socket button head screw

X5 A TA R
M3x12mm
Linkage ball B{M3x4)

BREEB (M3xd)

oSz 700NH5




Apply a littl t of T43 thread
700N22 ,Iopc':(zl:t;nfii;n;?n:etal art. e

p
RHEN P BHSTRAE 13 BHE)

Q L Socket screw
Linkage rod(A) BB AR
SEARA) ¢ 1.96x14mm x 2 M3x10mm

© WAL ATy ‘

Linkage rod(C)
FEARC) ¢ 1.96x50mm x 2

700NZ2A

(@i

Head stopper
BEE H 838

Ball link
EEH X8

[700NH2A | T

Approx 33mm x 2 14mm

JBIR(A)33mm x 2
Socket screw

BI5E A7 RHAM 3x10mm) x 1

W@y

Flybar paddle
TEE

) Linkage rod(B) =
Linkage rod(C) Approx 45mm x 2 | 22mm I 12mm
Agg(%))(ﬁg;;'nm x22 50mm 44mm B (B)#45mm x 2 L
s 977mmx =

.

(s

Approx 217mm Approx 217mm
#121 7mm #1217mm

Flybar paddle

Flybar paddie

Make sure both sides are equal in length.

FERETEEMERENT -




M3x6mm Main drive gear

700NB3 e i eaflacrg

B Already assembled by Factory.
164T Before flying, please check if
the screws are fixed with glue.
REMRE D  B—RRTE0E
AlEREHESEIBAERD -

Autorotation tail drive gear

One-way bearing shaft
— | BOIRE

Bearing 670222 & 120 15x41.5mm
670277 {HE ¢ 15¢ ¢ 21x4mm) x 1

ne-way bearing collar
B ARINE
o 6x ¢ 23x11.6mm

Please note the

direction of bearing.
FBIBHBALE

One-way bearing cover
B EE
© 21x ¢ 15.8x26mm

One-way bearing
EE I ¢ 15x o 231 Imm) x 1

On e-way bearing .

EHATVEIRR
e i

¢ 15x ¢ 23x11mm

g =7 M2.58mm
\efore tightening the screw, please rotate

D]mmm Bearing 670222

Socketsaiew it 3 the bearing and check the con centricity of
S
BE T 3 TR T 5
Gﬂ[ﬂnﬂﬂmﬂm{” T;x »6.5x33.1mm the bearing stuck or heavy load at one side
and cause slip.
Socket button head screw LREMOSABDRAEANLE R35E > THERRM
& AT B AMIGmm) x 6 %;’gr%’iﬁ% B EH FANE OERSIEELR

700NB4A M4 Set screw ,Applyalittleamountofﬂa thread
) lock when fixing a metal part.
i itk e
M4 Set screw

Starter coupling
TUAEEE

TN
o 8x ¢ 10x18mm

T43
WA LERIFAAMAx4 mim) x 2 M3 Nut Bearing 69527 - ,
IS — HaBnERIRIE SRR ““\m\ Hi. B scrain
— oo TSEmm v LR
Mdxdrmm
= Socket screw ,/% e, gg:t%?l%;;mn
" TN i ERERIRIE
Clutch nut gfg\]n{r;%%m . ; ¢‘|I:¢ltx6mm :
SBEWRITE( o 14x6mm) x 1 2
TN ] Bearing 680022
6800 Z2 Bk
& 10¢ ¢ 19%5mm

Bearing 695ZZ
FO5778ME ¢5x% ¢ 13xdmm)x 2

ocket screw

iy . BEAT AR
e T43 % MxBmm
Clutch gear
S
& 7x ¢ 15.4x40.9mm M3 Nut
Bearing 680022 MARERIE

Clutch bearing block

£8007 78 2X( 0 10x o 19xGmm) x 2 528 R

700NB4B

“Option equipment: Magnet(Governor sensor)
S - EEREHE

Clutch bell

I:']ﬂﬂﬂmﬂﬂmmm A3 ,00 smm

Socket screw
BEATARHHM 38mm) x 2

Bearing 69522

@ 6957 78 =
W) ¢ 5 ¢ 13dmm
M3 Nut
M3BFARE x 2 Clutch liner
SRETH
1x9x158mm

Already assembled by factory,
please note to check again.
RS - SEIBL B TR -

Clutch/Start shaft
EEEDEh
¢ 5x ¢ 12x82mm




| 700NB1A |

- ~
(i Om (fo—
P Socket button head screw
Socket button head collar screw Linkage ball C(M3x3.5) s
BT 7S AEEIR A (M3x1 0mm) x 2 BREEC (N3:3.5) { & 5x8.5mm) x 2 HE EATBREHM3 2mm) x 1
@ I:I~ [H Socket screw
Socket screw i BT P7TEERM3x ] 2mm) x 1
BT P 7R BRA M 3 4mim) x 1 M3 Specialty washer
(Im MBI TR EE E)( o 3x 0 Bx2mm) x 2 @ |:|
Socket button head self tapping
screw Washer
HEENTTASKREHT2.6x6mm)x 1 (o 3x o BxImm x 1
Washer
L £ F){ ¢ 3x ¢ 4.8%0.3mm x 2 Y
: Socket screw
Main frames ot
AR Washer  Loiame ot
2mm = 55|
Frame mounting bolt e — i & 3o Blmm
BRIt an opy mounting bo 5=
‘ AEEEE it po0
Canopy support Socket button head screw
WEE T R N7 AR
03X 5x 0 6.5%x7.3mm N T AT 5 M3x1 2mm
Canopy spacer
BESE BEE - O
o4.8x ¢ 11x22mm CD -—--a____
Q " So cket screw @ 0 ;a};l] ?ﬁtﬁ%ntrol arm
________ e Linkage ball\C(M3x3.5) i
- Ty m%ﬁg (g3x3.5)
¢ 5x8.5mm
Sockotsorow I °
= sy bt ]
M3x1dmm [ AQ . 0 o)) 0
Socket button head self & ’/QJ\‘&j 6— 2
et button head self tapping screw a @ [ s
Jyprebtrie £ | peclalty washer
Toman / A o~ MR
(f 3 o Bx2mm :
1 0 0 et e \gash er
0 g
/“ 0 84 ST 1& & 3% ¢ 4.8x0.3mm|
] Socket button head screw Ty

Socket button head self tapping saew

FEIE A7 EUREM
/ I.

i

Socket button head

collar screw
HEEATTRIE R
M3x10

x10mm

Fuel line grommet

EEREE
®5.2x0 7xo 11x4.8mm

Apply a little amount of T43 thread

lock whenfixing a metal part.
BHENEEBHSERESIBRE

i 4

+ Governor mount
| ERBEEE

| 0

Servo mounting plate
FIRBEES

VY ymmarEmg

Sensor

\ — Frame mounting block
3 N, BHEER
e /ﬁfffff:‘ e

Fuel tank guard
HERE

ol

O o
‘&
Engine mount (L)

S| ZEEE (7T)
39.3x16x8.5mm

10




700NB1A |

(©) ([

Socket button head collar screw
FHEE AT AIEREHRM3x 0mm) x 18

© [ -—

Socket screw
BI5E AT TE IR (M 3x14mm) x 1

© (o

Socket button head self tapping

screw
HE EA7TE B BIR(T2.6x6mm) x 1
.

Main shaft block
THEEE

Socket button head collar screw

L EEA A I ERH
M3x10mm

Can opy mounting bolt
WEEEERE

Switch mount
B BB A

5 4]
Servo mounting
plate —

TEBEEH =29 Socket button head collar screw

S EIEN s R

M3x10mm

Fuel tank guard
HERE

Canopy space
BEETEDE
o4.8x¢ 11x22mm

S
il Canopy support
il BEEEH
F b © 3x o 5x 9 6.5x7.3mm
[ \
LS — Socket screw
'j-\._\_ BT
Socket button head collar screw ‘ e - R
EEIHP TAEENRAR e
M3x10mm oy :__
:: Rear frame
brace
e
Engine mount (R) L
SIEERE (75)
39.3x16x8.5mm
Socket button head self tapping screw
RN VR ERIRMA
Front frame mount T26:6mm
®ERIE EEE gjrﬁg%téggge Brace Socket button head collar screw
A EEAT A ER
M3x10mm

11




700NB4A |

O

Socket screw

B VR (M 3¢ 1 2mm) x 2 {
Sochket button head collar
screw
L EEAT A ERN
M3x10mm

Socket head spring screw
B ABEIRk(MA8mm) x 2

O

Socket button head screw
EETENTAFEHMAxEmm) x 4

700NB4B

(©)

Socket button head collar screw
HEEM TR E R (M3 O0mm) x 4

Socket screw
EISE 7 ERASM4Ax 1 8mm) x4

o |

Socket button head collar

screw
X EEA7 A ERR
M3x10mm

M4 Washer
MAEES) (o 4x 0 10x 1 mm) x 4

M4 Washer
MiEEF)
o4 e 10xImm

Sochket screw,
SVl
M4y 16mm

Socket head spring screw

EIEPr TR IR
M4x8mm Clutch

E %&Zzé%g 48x16
Engine fan cover (R) =] : ©22x ¢ 48x16mm

SIERBEE ®)

e il M6 Nut(supplied with engine) g

o] S/ FEHIMGIRIE : Engine fan
| @i}\/ Engine fan mount | Jo=—r—— Y=\ it

| T SIER=EE : == | = !

B Hex mounting bolt

Socket screw
Al BRI

BEHATTARRM
M3x12mm

5 .Engine fan moun .

Vs SIEREE —
o l(;"‘@@
/l‘ NG
S Engine fa ’(\‘v@“@
SIERE \“ @( 5,
@_‘ﬁf@“ SN
: ==
.y =y
Socket button head screw . .
K EIFH TR ) - Engine
Max5mm Engine fan cover (L) : . 3%

SlEBREED

After install the engine into the model, please loosen
the fixing screw and adjust the carburetor and the
engine are at an angle of 90°(Vertical).

SIEEE A B ER R E RS DR MRS EEE -

Applya little amount of T43 thread
lock whenfixing a metal part.
I B Y 4 55 (0 P BLT 43 IR R EB)

192




Main frame assembly point:

First do not fully tighten the screws of main frames
and put two bearings through the main shaft to
check if the movements are smooth. The bottom
bracket must be firmly touched the level table top
(glass surface); please keep the smooth movements
on main shaft and level bottom bracket, then slowly
tighten the screws. This assembly can help for the
power and flight performance.

SR L RT TR » FIA

&
BIEER
I EE)

HE

i
wr
b

o

Main shaft

]

Glass surface

BEB¥EE

Press two main frames equally.
@ @’/ 9 R RN

Main frame

EE&RIR

700NB5A 700NG1

‘i’ ﬁMWW @ | [—c
Socket screw

Socket button head collar saew BEISEP 7 RIRAEM 3 2mm) x 4
¥ Bl AT TR S ERARM3x1 0mm) x 6
& (T @ H
M3 Set screw M3 Washer
13 LEHR BRFRM3x1 5mm) x 2 M3 T ¢ 3x e 8xImm) x 4

M3 Set screw
M3 L IR AR (M Bxdmm) x 4

Socket button head collar screw
HEBEA7EHE RN

M3x10mm

Fuel tank

Fuel tank sinker

s e mEEEes I.\az?dmg skid

i
% 200x60.25mm

Fuel tan knipple
paikic ke

bl
¢ 2.5% ¢ 4x70mm

M~ M3 Set screw
[N Tl £ -§

‘\1\4 3x4mm

Sock
L EH
M3x 101

X

Setscrew

11 RS
M3x15mm

J
|
|

i
.

iy

Skid pipe
il
@ 9x310mm

M3x10mm

M3 Set screw
MBLEFRIR A e
J

M3xdmm

¢ 3% 8x1mm

Socket screw

e EITAP 7T B R
7 M3x12mm

Skid pipe end cap
MEEEREE

lock when fixing ametal part.

, Applya little amount of T43 thread
RHENPEBHSTHAE 13 BHE)

et button head collar screw
PRTT AR BHES IRAH

mm

Canopy mounting bolt
7458 = & 2t

Hex mounting bolt

TR SRR
» 2.5x80.5mm

Receiver mount
FE M 38 EE

13



700NZ4 | 700NBS5A | 700NT3BA

e ™
—-_—_
(e (s (OXix:m
Linkage ball C(M2x5) =
FREEC (H2%5) (o 5x10mm) x 5 Socket button head self Ball link
tapping screw PR x 2
ﬂlﬂmmm BT 7R B R IRAKT2.6x 2mm) x 4
Socket button head self
tapping screw
HEIEP 7T B BUR ##(T2.6x1 2mm) x 12
M2 Nut
L MZ20R0E x B y
3K CF servo plate
SR O IR B A Elevator servo mount
FHiE @A 5 R
ey
Servo horn e = sz
BIRSEAR - e [ o]
- I —
b
M2 Nut ™ i i i i
N2igig L I
o L
[ [
N
P I
Linkage ball C(M2x5) by L
BFGAC (M2:) ! ' || Socketbutton head self
@ 5x10mm [ i R
e T Socket button head self tapping screw i i ! ggl%%fﬁcé?;vﬁﬁ
N EEEPY BRI i + I T2ed2mm
- T2.6x12mm L | i
i Ly
H ! i
) I
r H

Ball link S . ]
L o~ ] 3 SN - Q) S

L.
Linkage ball C(M2x5)
BREEC (M2:65) s
& 5x10mm e B

Carbon fiber tube
B ARAT M S
® 2 ¢ 4x243mm

—
e —
e =

Servo horn
BiREEERN

Tail rudder control rod A
FEAEHE Al RA

Ball link
AT

14



700NB1

700NB1A

700NZ2

O |

Bearing MRS522Z
MR95 2780 F( © Bx ¢ Ox3mm) x 4

©  (jwm

Socket button head screw
HEEATAERHM3xEmm) x 2

© [ J—

Socket screw
BIEATTERARM3x1 2mm) x 1

© W

M4 Set screw
M4 LT FRUE (M dxd mm) x 1

O |

Control shaft collar
BENREB(05x0 7.5%3mm) x 2

QI T

Elevator ball link
. FHEEERE

Aileron lever
OB

¢ 5x

Washer
45

Linkage ball C(M3x3.5)
TREEC (M23x3.5)
» Bx8.5mm

Bearing MR9522
MRGE 7780

¢ 39 5.5x0.3mm

Socket button
head screw

(®@ Om

Linkage ball C(M3x3.5)
BREAC M3:3.5)( ¢ 5x8.5mm) x 8

© (o

Socket button head screw

HEEA7 VR Rk M3x8mm) x 2

© 1

Bearing F68322
FEB3 L8 F (o 3% ¢ 7x3mmj) x 2

© |

Washer
\_E T 3x0 5.5x0.3mm)x 2

700NZ2A |

Ball link
IR x 12

A

Control shaft
PEpE

2
o4.7% ¢ 5x98mm

Control shaft

collar
BEEER
b 5x ¢ 7.5x3mm

& 3mm

Linkage rod(F)
Approx 108mm x 4
SEAR(F)%Y108mm x 4

-
oy | e
Linkage rod(E)
IR o 1.96x72mmx 2
o | =
Linkage rod(F)
SR (F) ¢ 1.96x87mm x 4
Linkage rod(E)
Approx 92mm x 2
I SERE(E)RY92mm x 2 S
= Ll
[P 59mm w0
[ »
” 72mm &

Elevator ball link
HEE iR

Socket screw
EITEA7E R
M3x12mm

Elevator lever
H i EEENE

M4 Set screw

MA LR
Maxdmm

Bearing F68322

FEB37 788 &
0 3% 7x3mm

Socket button

X\ head screw

R AR
M3x8mm

Link age ball C(M3x3.5)
BISAC (433 5)
¢ 5x8.5mm

Socket button

head screw
2% ;EP\] TTARR

¥ 2 NS
%ll}éegver
A a \U

Control shaft

¥ collar
\, ZHEEB

m Sx ¢ 7.5x3mm
Bearing MR95Z22

\ MR OB 7 78 B
& 5% ¢ D3mm

75mm

¥ 3

87mm

15




Fan cover fixing Tip
BEEEEER

Before fixing the engine fan cover, please use a starter
to rotate the fan and move the fan cover. This is to make
sure no any interference, and then secure the fan cover
with a fixing screw.

BEEDESIFHAASZ > EATHEDEESARE » TEHA
B RETEESUEREERTHEEEEETIRN

I

= I

FUEL TUBE CLIP B ILLUSTRATION D% & B &R
e

08
D

FUEL TUBE CLIP ILLUSTRATION B&®&KEBA

Engine start: Unlocktorefuel. : F :

Fuel tube clip A
HERTA

[ e

ﬁOptlog;equlpment: |

——3-Way fuel fliter ™ =~
<]

2BR:JFHSARE

Fuel tube \ A
BE Fuel tube clig B \

HEENE

16



| 700NT1 |

~ -
Bearing 69522 \:T Tail boom mount(R)
6957 Z8h & |
& 5x ¢ 13x4mm ]
‘ ‘\‘_\7 7/,/’"
“ Bearing 69522
| e 6052 788 (o 5¢ 0 13dmm) x 2
Long umbrella gear
WERTE X
Front drive gear assembly el P
EEEHSHME

Bearing 670122
670127883 o 12x ¢ 18x4mm) x 2

Bearing 670122
67017780 5
¢ 12x ¢ 18x4mm

Hex mounting bolt

o TTRMEIEE
& 2.5x60.5mm

Assembling Umbrella Gear:
Please note to push the gear
to the end at afixed position,
to make sure the gears mesh
with each other smooth.
ek IR EDAIERERA 0 2
BEER SRR -

700N TZA ,ApplyaIittleamountofT43thread

lock when fixing a metal part.

IR BN & B T8 A ET 43 (R P
Socket button head screw

FEEATTARHMIGmm) x 6

@ (pwow

Socket button head screw Bearing 670122 Bearing MR12622

M ETEP AR #4(M2.5x6mm) x 1 G701 2788 Z( o 120 18x4mm) x 2 MR1267 780 (0 6x o 12x4mm) x 2

Socket button head screw
EEEN AR

IxBmm

Torque tub e drive tail unit
EHEESE Con trol arm mounting bolt
o 21.5% ¢ 27x46mm BB E B R B
L 6x14x20.5mm

Collar \*\ Socket button head screw
S EEHE "~ RSN R
©12.4x 0 18x10mm T M2.5x6mm

= 67017780
\\ ¢ 12x ¢ 18xd4mm
\\

Metal plate (R)
EEfEa R
& 12x22.5%x37mm

Socket button head screw

LEEA AR
M3x6mm

Aluminum bolt
B EERE
& 6.5% ¢ Bx29mm

Tail rotor shaft assembly
EEE 8

Metal plate (L)

E AT AR Bearing MR126Z2Z
¢ 12x22.5x37mm MR12 67780 Bk
¢ Bx ¢ 12x4mm

17




| 700NT2B | 700NT2C |

700NT2D |

Apply a little amount of T43 thread
lock when fixing a metal part.

4

EHENEEENSEREET L RSB

@ [

Linkage ball C(M2x5)
EEGAC (M2x5) (0 5x10mm) x 1

© |

Socket collar screw
B AEER A M3x20mm) x 1

©

Washer
H#5]( ¢ 3x ¢ 4.8x0.3mm) x 2

© [

Bearing MR68322
MREB2Z 7817 ( o 3x & Hx3mm) x 2

© [ ]

Collar

© | [

Socket screw
BE AT A EHRM3Emm) x 2

ORIO

Thrust b earing
IEHEEE( 0 Bx ¢ 10xdmm) x 2

© [

Bearing MR105Z2Z
MR1DBZ78873( ¢ 5x ¢ 10x4mm)x 2

Collar screw
I ERHH(MBBmm) x

© ]

Collar A

©

H Collar B

[

CO=

R SEASEEITEA (0 2x ¢ Bxdmm) x 2

3 EIREETTER (o 2x ¢ 3x3mm) x 2

© (=

Linkage ball C(M3x3.5)
B EAC (M3%3.5) ( ¢ 5x8.5mm) x 1

O |

Bearing MR12822
MR1287 78875 © 8x ¢ 12%3.5mm) x 2 [

4

Socket screw
B AT AR
M3x8mm
Washer

3=
® 3xp8x0.6mm

Thrust bearing
T
& 5% ¢ 10x4mm

RHERILESEBE ¢ 3% ¢ 5.2¢9.5mm) x 1
Washer @ Apply arease on thrust bearing
FET (¢ 3x o 8x0.6mm) x 2 M2 N';.lt Slide shaft LRSS LD
mﬂmﬂ]ﬂ M2RRNE x 1 E#BE) m |:>

M4 Set screw o "

MALE SRR Mdxdmm) x 1 Gnaen  lomen
e M4 Set scre Thrust bearing |- H#EE1% §5¥££§° ider

o) 1 WA LSRR AR

ERCTAERN Mdxdmm Tail rotor holder

Aim tail rotor hub at the concave of tail rotor shaft and fixit, %glq\g!ﬁ%gB
please apply a little glue on the set screw. & 2% ¢ 3x3mm
HTEIE R S Hl EERLERKCE- i
e TR REE R EOBRDMIZI RS | - SRR IR B Bearing MR1282Z
MR 2687 78h 7%

Assembling Umbrella Gear : Please note to push ©8x ¢ 12¢3.5mm

the gear to the end at a fixed position, to make

sure the gears mesh with each other smooth.
BEiEE c IRBUAIKIEEL  DEFERETIRE -

Slide shaft
BHBE

Link age ball C(M3x3.5)

BREAC M3x3.5)
¢ 5x8.5mm

Washer
g
¢ 3x ¢ 4.8x0 .3mm

Tail rotor control arm
RRCERILE

M2 Nut
M2TT A R
Bearing MR683Z2Z

MREG3ZZEH
¢ 3x ¢ 7X3mm

RIEFLEEE
0 3x9p4.9x5mm

Linkage ball C(M2x5) \g%sher
e & I 4.8x0.3mm
¢ 5x10mm

Socket collar screw

BHEAABERM
M3x20mm

When tightening a linkage ball to a plastic part, please note 1o use a little
CA glue and tighten it firmly, but not over tightened, or they will strip.
DRERIE A BRI BT S ERVBABIE SN/ HEETY - MBROHET
JREEEWES -

After complete the tail rotor assembly, please check if it rotates smoothly.
(If not, please properly adjust the part gap.)
EREEEEET S FETERRXEBD BIRUE AAEZEEHESHE B

R feEE B

Collar A
EE FFRIEA Bearing MR1052Z
2% ¢ Sxdmm MRLOSZ 7803

& 5% ¢ 10xd4mm

Tail rotor hub

FEER 1AL
o 10¢39.6mm

Control link
el iz

Socket collar screw

EA AT ERM
M3x20mm
BHETIER2E Collar screw
szl M3 Nut
M3[sR2TIE

Bearing holder
EERERMIE

3K CF Tail blade
IR EIT R

18




Already assembled by factory,
please note to check again.
SHE R - B EITHER -

Socket screw
Eﬁin\r?ﬁ% When assembling into the tail boom, please
apply some oil on the surface, to make it smooth
during the assembling and keep it vertical with
the torque tube for smooth rotation.

BAESHAR - SEELRES - DR FIEEA R SPimEE
Torque tube |{EEHHIRTES - BRI S SIEE -

EEBEER

When assembling
the tail boom,
please aim at the

fixing hole¢ 5.
EANEBRFLEL
HEEE o HEES

x22mm

/'/ Tail control guide T M3 Specialty washer

o REIEHIE EER T WSHET

A T 3% 0 8x2mm
3K Tail boom __ e

KES ST

785mm

3K CF Horizontal stabilizer
Kk T E

Ball link
IR

M3 Specialty washer
MBS BT
¢ 3% ¢ Bx2mm

,/'/ Tail rudder control rod B
<~\\_ MR HE IR

'™ Stabilizer mount (Uppe\ri\"\7 Socket coll
/

Y TEEECE 4
H / Screw
/ BEEREMERS
ling, please wrap the tall boom “ / M3x26mm
Ickness 0.03~0.05mm) /

£
/
P to avoid the mount sl : \ / Tail coEntroI guide
I(\ ZEIBEARGEBR 0.03-0.0 ! @/ EHEEEEE

\% Ball link

Tail boom brace end
R Bafars

3K CF Vertical stabilizer

Tail boom brace K EEE

EIRE
ERsE Stabilizer mount (Lower)
Socket ;
e i
M4x10mm ¢ 4x ¢ 10x1mm
Tip to fix the torque tube EaHsizEEUES
[ 70 0 N T1 A Please apply some CA glue to fix MR148 bearing on the torque tube, avoid CA glue adhering to the
dustcover or it may cause the bearing stuck. When assembling into the tail boom, please apply
\ some oil and use the attached PVC packing tube topress the bearing holder of the torque tube into
@ | | the tail boom horizontally.
. FELDECABIRISH AR TCREEDH L > BECASIRANHESE MENBE R BAREBAR EEDHZRENRFL
Socket screw BEH FAERP T EESERDNRRERITBEARED AT ER -
BEEAAEMM3x 1 d4mm) x 4 i
N . oil Neutral point Attached:VC packing tube
N Tail boom Sin FEHIPVCHES
B pedpp] of torque tube T tub
N Tabmm —> REEEPUEE Srgua e
M3 Nut . cA =l
HIPERIRIR x 4 | ] I .
f 4 I\ I\ F |
1 J ‘\‘ | y T A/ I}
| 700NT2A . S
Tube front 26cm 13cm cm 26cm Tube end
~ it 26A% 1525 | 158 26R% i
3 \ B | L} e
[ — Torque tube bearing holder
Socket collar screw Spray Silicone oil inside th e tail boom %14X¢26§7X1.:.;mm
B E A7 A EE (M 3x26mm) x 2 EREHEE

Bearing MR14822
MR14 82788 &
® 8x ¢ Tdx4mm

[700NT2EA

©) | |-

ocket screw
BEATAERHMAx10mm) x 2

Socket collar screw
BH P37 E IR (M 3x 22mm) x 2

M3 Specialty washer

700NT3BA|

MFFRED (0 3x ¢ 8x2mm) x 4
e
(@F-m
L "
M4 Washer Ball link
MATEE]( o 4x ¢ 10x1mm) x 2 SEIFEE x 2

19




| 700NT1A | | 700NZ2

700NZ2A

O (o T é
U:[:Hﬂﬂﬂﬂmmﬂmﬂm Throttle linkage rod I
SHPHER ¢ 1.96x87mm x 1
Socket button head collar screw Ball link
B AT USRS Omm) x 8 EHRE x 2
| 700NB1A |
0o I\IHHHHHHHI\I\I\I\IHHHHHHHHI\H\HHHHHHI\I\I\\
Socket screw
BB TERMMAK 6mm) x 2
m;%\i:i?::m”mm) %2 Please assemble the Glinkage rods inside
the servohorns to avoid any interference
caused by the canopy.
Socket button head collar screw
L EHMA7 TR IERM

M3x10mm

—
e o
T

- @%
- g,
s by T43
. -
ey

M4 Washer
143 s

odx o 10xTmm
Socket button head collar screw

Socket
ﬁ%mﬁ%ﬁm%@%f% ocket screw

B A7 AR
e Mdx16mm
Throttle linkage rod
Approx 108mm x 1
[P SHPEIA)108mm x 1 .
B Ld
I 75mm X
= Ll
7 7'\ R ) /l >
C{[ (A > > @
: e 87mm ; -—-—- Z
< >

ﬁ CAUTION
T =

When tightening a screw to a plastic part, please tighten it firmly, but not
over tightened, or they will strip.

IR AR B EIER - BER/BERAIY - MBRLE LIRS B -

20



| 700NB3 |

So et collar screw
BEN 7 BREFEMOMMx2Tmm) x 1

i

M4 Nut
MABGRENR 08 % 1

—

700NZ2A
QT

Ball link
TTE X 12

700NZ2 |

= L
3\./
=

Main shaft spacer(
EEBF (1) 0 12x0 16x

Spare part: -
Main shaft spacer(1.2)

oo : FAMBS (1.2
(¢ 1200 16x1.2mm) x 1

Main drive gear set

M4 Nut
MARIREIRIE

O [ D
Linkage rod(D)
SEIR(D) o 1.96x42mm x 2
700NH4A |
Linkage rod(D)

Approx 65mm x 2
FR(D)HI65mm x 2

Socket screw

BT ERHER#
M4x27mm

Wh en tightening the main blade fixing screw, pleas e tighten it firmly,

but not over tighten, or it may cause the damage of main blade holder
and result in danger.

HETHRERMATISEEREN Y BRUEESMTRERERR - ROENRE -

Socket collar screw

FEPT A ENR
MEx32mm

700NH1A

Option equipment:700 Blade

13 B TO0ERE

Sile

M5 Nut
MSLEAIRIE

Standard Equipment:
Main shaft spacer(1)
mER - xmaR(l)

¢ 12x ¢ 16x1mm

Spare part:Main shaft spacer(1.2)
5 EHMBH 1.2
& 12¢ ¢ 16x1.2mm




6.EQUIPMENT INSTALLATION 2Rx:#ERES

e

Battery ofreceiver

5 L[l
Hook and Loop Tape(fuzzy) “
B 11550 Gl B A0 7 MUWW”N/MN«LT’

/4
S

Hook and Loop Tape(hooked)
BB i35 @)

Receiver mount
el e

90 Muffler

Receiver = p
NED UREHNRE

Battery of receiver

H”"H” i3 :
i

oy,

Option/ Unnecessary
equipment:Regulator controller
BERBEEEME ) :

TEiR S HE RIS

29



7.SERVO AND LINKAGE ROD SETTING ILLUSTRATION fmirasazgeiE

ALIGN I//

| Y

L

B

Van =
K — —--_
Linkage rod(F)
Approx 111mmx 4
SEIRFHI111mm x 4 o

Tail rudder control rod A

Approx283mm x 1
FENC IEBIERA #9283mn x 1

<
> 250mm
|‘
{
% 260mm

.

‘! \(‘I-- 3

LN

‘\HIH. B

|

8.CANOPY ASSENIBLY =%

Canopy
BWHS

Canopy protector
BRERR

Canopy nut
BEEEEE

Landing skid nut
mxzg




